AVSPARE.COM
parts catalog

266-1467 SENSOR GP-POSITION S/N YDR1-UP PART OF 280-9179 CONTROL GP-PEDAL, 257-6176 CONTROL GP-STEERING AN ATTACHMENT 963K




ELECTRICAL AND STARTING SYSTEM

SENSOR GP
 
#M00847630150
 

266-1467: SENSOR GP-POSITION

266-1467 SENSOR GP-POSITION
S/N YDR1-UP
PART OF 280-9179 CONTROL GP-PEDAL, 257-6176 CONTROL GP-STEERING
AN ATTACHMENT
i02665705 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 9X-3401 [3] PIN-CONNECTOR (16-GA TO 18-GA)  
    -OR-
  126-1767 [3] PIN-CONNECTOR (14-GA TO 16-GA)  
2. 102-8803 [1] KIT-RECEPTACLE (3-PIN)  
    (INCLUDES RECEPTACLE AS & WEDGE)
3. 3E-9375 E CONDUIT (14-CM)  
  E   ORDER BY THE CENTIMETER
 
#M00847630151
 

266-2337: SENSOR GP-POSITION

266-2337 SENSOR GP-POSITION
S/N YDR1-UP
PART OF 361-9877 SENSOR & MTG GP-LIFT POSITION
AN ATTACHMENT
i04913774 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 102-8803 [1] KIT-RECEPTACLE (3-PIN)  
    (INCLUDES RECEPTACLE AS & WEDGE)
2. 9X-3401 [3] PIN-CONNECTOR (16-GA TO 18-GA)  
    -OR-
  126-1767 [3] PIN-CONNECTOR (14-GA TO 16-GA)  
3. 9X-1813 E SLEEVE (17-CM)  
  E   ORDER BY THE CENTIMETER
 
#M00847630152
 

395-0114: STARTING AID GP

395-0114 STARTING AID GP
S/N E7A1-UP
PART OF 512-0316 ENGINE AR-PRIMARY
AN ATTACHMENT
i05597557 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 112-7704 M [1] BOLT (M6X1X30-MM)  
2. 5C-2890 M [2] NUT (M6X1-THD)  
3. 217-9039 [1] STRAP-CABLE  
4. 462-2235 [6] GLOW PLUG (24-VOLT)  
5. 368-3145 [1] BUS BAR AS  
6. 384-7567 [1] HARNESS AS-STARTING AID  
  292-2893 E CONDUIT (10.1-MM ID)(4-CM)  
  2L-8050 [2] TERMINAL-RING (6-GA, 1/4-IN SCREW)  
    -OR-
  2L-8058 [2] TERMINAL-RING (8-GA, 1/4-IN SCREW)  
  427-9771 [1] TIE  
7. 208-8469 M [1] LOCKNUT (M6X1-THD)  
8. 275-2428 [1] INSULATOR  
9. 277-4409 [1] CAP  
10. 067-6070 [1] WASHER  
11. 275-2431 [1] WASHER  
  E   ORDER BY THE CENTIMETER
  M   METRIC PART
 
#M00847630153
 

501-0744: STARTING MOTOR GP-ELECTRIC

501-0744 STARTING MOTOR GP-ELECTRIC
S/N E7A1-UP
PART OF 512-0316 ENGINE AR-PRIMARY
AN ATTACHMENT
i07039358 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 183-1343 [3] STUD  
2. 387-9639 [1] STARTING MOTOR GP-ELECTRIC (24-VOLT)  
  230-4012 [1] RECEPTACLE AS-CONNECTOR (2-PIN)  
3. 184-0983 M [3] NUT-HEX FLANGE (M12X1.75-THD)  
  M   METRIC PART
  R   REMANUFACTURED PART MAY BE AVAILABLE
 
#M00847630154
 

7N-0719: SWITCH GP-DISCONNECT

7N-0719 SWITCH GP-DISCONNECT -BATTERY
S/N YDR1-UP
PART OF 521-6806 WIRING GP-ELECTRIC STARTING
AN ATTACHMENT
i01087735 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8H-5306 [1] KEY (BATTERY DISCONNECT)  
2. 8H-5303 [1] NUT (3/4-16-THD)  
3. 2H-3922 [1] LOCKWASHER  
4. 9F-5644 [1] LOCKWASHER  
5. 6F-7045 [1] NUT-FULL (3/8-24-THD)  
 
#M00847630155
 

209-5582: SWITCH GP-MAGNETIC

209-5582 SWITCH GP-MAGNETIC
S/N YDR1-UP
24-VOLT
PART OF 389-6343 CIRCUIT BREAKER GP
AN ATTACHMENT
i03639092 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 102-8802 [1] KIT-RECEPTACLE (2-PIN)  
    (INCLUDES RECEPTACLE AS & WEDGE)
2. 8T-8729 [2] PIN-CONNECTOR (16-GA TO 18-GA)  
3. 3F-9556 [2] LOCKWASHER  
4. 6V-8186 [2] NUT-FULL (5/16-24-THD)  
5. 6V-8378 [2] NUT (10-32-THD)  
6. 8F-1434 [2] LOCKWASHER  
 
#M00847630156
 

498-2165: SWITCH GP-ROCKER

498-2165 SWITCH GP-ROCKER
S/N YDR1-UP
PART OF 474-4131 COUPLER AR-QUICK
AN ATTACHMENT
i06828913 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7K-1181 [1] STRAP-CABLE  
2. 123-9694 [1] HORN  
3. 240-7193 [2] RESISTOR AS (500-OHM, 2-WATT)  
    (EACH INCLUDES)
  102-8802 [1] KIT-RECEPTACLE (2-PIN)  
    (INCLUDES RECEPTACLE AS & WEDGE)
  9X-3401 [2] PIN-CONNECTOR (16-GA TO 18-GA)  
4. 364-6028 [1] SWITCH AS-ROCKER (COUPLER)  
5. 364-6029 [1] LAMP (24-VOLT)  
6. 536-6688 [1] BRACKET  
 
#M00847630157
 

255-2752: SWITCH GP-START

255-2752 SWITCH GP-START
S/N YDR1-UP
PART OF 514-0753 WIRING GP-CAB
AN ATTACHMENT
i04423669 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7T-6799 [1] NUT-MOUNTING (1-32-THD)  
2. 102-8805 [1] KIT-RECEPTACLE (6-PIN)  
    (INCLUDES RECEPTACLE AS & WEDGE)
3. 8T-8729 [5] PIN-CONNECTOR (16-GA TO 18-GA)  
4. 8T-8737 [1] PLUG-SEAL  
 
#M00847630158
 

509-0872: WIRING GP-AIR CONDITIONER

509-0872 WIRING GP-AIR CONDITIONER
S/N YDR1-UP
PART OF 508-7875, 513-7713 CAB GP
AN ATTACHMENT
i06799490 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4137 M [1] BOLT (M10X1.5X20-MM)  
2. 8T-4121 [1] WASHER-HARD (11X21X2.5-MM THK)  
3. 461-1803 Y [1] HARNESS AS-CAB (OVERHEAD)  
4. 3S-2093 [45] STRAP-CABLE  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#M00847630159
 

508-7888: WIRING GP-CAB

508-7888 WIRING GP-CAB
S/N YDR1-UP
RADIO
PART OF 518-4725 CAB AR
AN ATTACHMENT
i06801333 M0084763
  For full view, you need register

Parts for your 963K TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3S-2093 [12] STRAP-CABLE  
2. 344-5594 [1] HARNESS AS-RADIO (AUXILIARY)  
3. 349-8642 [1] MICROPHONE (BLUETOOTH)  
4. 353-1634 [1] HARNESS AS-RADIO (BLUETOOTH)  

Caterpillar Parts SIS Catalog 963K :

Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.